
0 
 

 

 
 

11th October 2018 
 

 
NOTICE OF MEETING OF THE COUNCIL 

 
The meeting of the Council will be held at  

 
RIVERINA WATER COUNTY COUNCIL CHAMBERS, 

91 HAMMOND AVENUE, WAGGA WAGGA   
 
 

on 
 

WEDNESDAY, 17th OCTOBER 2018 at 9.30 am 
 

and your attendance is requested. 

 
 
Yours sincerely 
 

 
Andrew Crakanthorp 
GENERAL MANAGER 

 
 



 

1 
 

 
 

* AGENDA * 

TABLE OF CONTENTS 

 

APOLOGIES 

DECLARATION OF PECUNIARY & NON-PECUNIARY INTEREST 

CONFIRMATION OF MINUTES OF MEETING HELD 22ND AUGUST 2018 

CORRESPONDENCE 

 

GENERAL MANAGER’S REPORT TO THE COUNCIL ....................................................................................................... 2 
[...]
Urana WTP replacement - Non-Urban $1,426,307 $23,138   

RESERVOIRS       

New/Replacement Reservoirs       
Main Low Level Reservoir 2x11ML Investigation & Design - 
Urban 

$4,400,000 $385,542 Blasting completed and earthworks contractor has began removal of 
rock. See detailed report. 

Shires Reservoir Relocation - Non-Urban $1,752,956 $207,989 Completion expected by end of October. 

MAINS, SERVICES & METERS       

MAINS       

System Improvements       

System Improvements - Urban  $270,000 $326,515   

Low Level Reservoirs Pipework $300,000 $0   

WW WTP 600mm DICL Kooringal Rd $100,000 $0   

Estella to CSU 450mm DICL $1,280,000 $0   

The Rock Laneway King St $105,000 $0   

Reticulation for Developers (including other extensions)       

Reticulation for Developers - Urban $800,000 $101,489   



Renew Reticulation Mains       

Renew Reticulation Mains - Non-Urban $200,000 $16,048   
Renew Reticulation Mains - Urban $400,000 $3,439   
Gap Hall Coolamon $300,000 $36,873   
Billigha Street $100,000 $0   

Inglewood $250,000 $0   

Renew Trunk Mains       

Renew Trunk Mains - Urban $200,000 $0   
Renew Trunk Mains - Non-Urban $20,000 $0   

The Rock - Milbrulong BT Trunk Mains Replacement  $1,000,000 $9,581   

SERVICES       

Service Connections, new including Meters       

Service Connections, new - Urban $500,000 $184,731   
Renew Services       

Renew Services - Urban $100,000 $18,328   
METERS       

Water Meters Replacement       

Water meters replacement - Urban $150,000 $32,349   
Water Filling Stations Upgrade        

WFS - Non-Urban $117,686 $35,917  

 
 

 
Bede Spannagle 

DIRECTOR OF ENGINEERING 



 

 
 

3. CONTRACT W195 – WATER TREATMENT PLANT (WTP) PROGRESS REPORT 

 
RECOMMENDATION: that Council receive and note this report. 
 
 
The Raw Water pumps have been tested and are operating.  
 
The Raw Water Lifting frame has been erected and the Eilbeck Gantry crane has been 
installed.  
 
The high level flow meter failed and has been replaced.  
 
 
Contract issues and variations 
 
RWCC have met with UGL and stated our position in relation to unresolved variations.  
 
The contract Senior Executives have met to discuss the replacement of the Lamella 
Clarifiers and negotiations have progressed. RWCC have provided a draft deed of 
settlement and release to UGL and are waiting for formal response. The deadline for 
UGL’s response has had significant slippage, and is now Friday 12 October. 
 
The UGL project status report issued since the last Council meeting are attached. 
 
 
 UGL Project Status report – August 2018. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 
 

1 

 

 
 

PROJECT STATUS REPORT  

 
August 2018 

  PROJECT: 
Wagga Wagga WTP Upgrade 
 

  CLIENT: Riverina Water County Council 

  CONTRACT NO.: W195  

  UGL PROJECT NO.: 3200-0485 

  REPORT DATE: 9th October 2018 

  REPORT NO.: 36 

  PROJECT MANAGER: Doug Anderson 

  PREPARED BY: Doug Anderson 



Monthly Report for August 2018  

 

2 

TABLE OF CONTENTS 

1.0 SUMMARY ................................................................................................................................................................... 3 

2.0 SCOPE OF WORK ...................................................................................................................................................... 3 

3.0 HSSE .............................................................................................................................................................................. 3 

4.0 RISK / CRITICAL ACTION AREAS ........................................................................................................................ 3 

5.0 CONTRACT/COMMERCIAL ................................................................................................................................... 4 

5.1 PROGRESS CLAIM .................................................................................................................................................... 4 

5.2 VARIATIONS ............................................................................................................................................................... 6 

6.0 FINANCE ...................................................................................................................................................................... 7 

7.0 PROGRAMME ............................................................................................................................................................. 8 

8.0 QUALITY ...................................................................................................................................................................... 9 

9.0 ENVIRONMENTAL .................................................................................................................................................... 9 

10.0 INDUSTRIAL RELATIONS ....................................................................................................................................... 9 

11.0 DESIGN AND TECHNICAL ...................................................................................................................................... 9 

12.0 COMMISSIONING ...................................................................................................................................................... 9 

13.0 STAKEHOLDERS ....................................................................................................................................................... 9 

14.0 SITE PROGRESS ....................................................................................................................................................... 10 

APPENDIX A – SCOPE OF WORKS SUMMARY ............................................................................................................. 14 

APPENDIX B – MONTHLY SAFETY REPORT (NOT INCLUDED) .............................................................................. 16 

APPENDIX C – PROJECT PROGRAMME (NOT INCLUDED) ...................................................................................... 17 

 



Monthly Report for August 2018  

 

3 

1.0 SUMMARY 
 
Project progress in August was focussed on the following activities: 
 
WTP now operational 
 
Electrical works – minor defects & omissions.  
 
Raw Water Intake – Raw water pumps site testing 
 
Clearwater Pump Station – High level flowmeter non-operational, replacement ordered; pump 
performance monitored during plant operations  
 
Lamella Clarifiers – Issues with sludge build-up etc subject to negotiations with RWCC. 
 
Filters – Optimizing operating sequence continues 
 
Civil/plumbing – Remediation of plumbing in filter building complete awaiting Certificate of Occupancy,  
 
Safety performance across the site continues to be well managed.   

2.0 SCOPE OF WORK 

The project scope of works is to replace the Wagga Wagga Water Treatment Plant (WTP) to provide 
additional process capacity and asset reliability to produce up to 55ML/day of water for the residents of 
Wagga Wagga.  

3.0 HSSE 
 
The total hours worked on the project this month were 947 hours. Subcontractor hours recorded on site 
were 296. Total hours worked on the project to date is 261,818. 
 
Site operatives have been reduced to 2 x UGL and subcontractors as required. 
 
The Safety Report as previously compiled will be discontinued. 
 
 
 

4.0 RISK / CRITICAL ACTION AREAS 
 
Summary of Top Risks: - 
 

 
 
 
 
 
 
 
 

 
 

Risk Description Potential Impact Control Measures 

Quality and specification 

issues 

 

Additional resources required 

for investigation and rework. 

 

Engage with subcontractors & suppliers about 

prompt rectification of issues 

 

Commissioning Program 

Overrun 

 

Plant not ready for 

performance trial by the 

required date. 

Liaise with RWCC to ensure storage has 

capacity for design flows 



Monthly Report for August 2018  

 

4 

 

5.0 CONTRACT/COMMERCIAL  
 

5.1  Progress Claim 
 
The table below summarises the progress to the 31st August. 
 

    

 WAGGA WAGGA WATER TREATMENT PLANT   

    

Item No. Schedule of Prices Total Claim to date 

1 Provision of Preconstruction Activities % complete  Claim Value 

  Preconstruction Activities subtotal (1) 100%   

        

2 

Provision of Project Management and Site Running 

Activities     

  Project Management Activities subtotal (2) 100%   

        

3 Complete all additional designs, where required     

  Design and Documentation subtotal (2) 100%   

        

4 Intake Works     

  Intake Works - General subtotal (3) 100%   

        

5 Raw Water Piping System     

  Raw Water Piping subtotal (4) 98%   

        

6 Lamella & Rapid Mix Tank     

  Lamella & Rapid Mix Tank subtotal (5) 100%   

        

7 Filters     

  Filters subtotal (7) 100%   

        

8 Filter Water Tank & Backwash     

  Filter Water Tank & Backwash subtotal (8) 100%   

        

9 Machinery Room     

  Machinery Room subtotal (9) 100%   

        

10 Clear Water Storage & Pumping System     

  Clear Water subtotal (10) 100%   

        

11 Aluminuium Dosing Plant     



Monthly Report for August 2018  

 

5 

  Aluminium Dosing Plant subtotal (11) 100%   

        

12 PACL Dosing Plant     

  PACL Dosing Plant subtotal (12) 100%   

        

13 Caustic Soda Dosing Plant Facilities     

  Caustic Soda Dosing Plant subtotal (13) 100%   

        

14 Sodium Hydrochlorite Dosing Plant     

  Sodium Hydrochlorite Dosing Subtotal (14) 100%   

        

15 Polymer Dosing Plant     

  Polymer Dosing Plant subtotal (15) 100%   

        

16 Fluoride Dosing Plant     

  Fluoride Dosing subtotal (16) 100%   

        

17 Other Items     

  Other Items subtotal (17) 100%   

        

18 Electrical Items     

  Electrical subtotal (18) 99%   

        

19 Testing Demonstration Commissioning     

  Testing Demonstation and Commissioning (19) 28%   

        

20 Post Process Proving     

  Post Process Proving (20) 24%   

        

21 Sludge Handling & Dewatering System     

  Sludge Handling subtotal (19) 99%   

        

22 Other Options Accepted      

  Options subtotal (20) 100%   

        

23 Variations      

  Variations Subtotal 100%   

 
 
 
 
 
 
 
 



Monthly Report for August 2018  

 

6 

5.2 Variations 
 
 
The table below provides a summary of the approved variations against the contract. 
 

Variation 
No. 

Title Amount 
($ 000) 

Excl. GST 

Status 
 

VO01 Control System Design for fully 
networked plant 

15 Approved 

VO02 AC Road Surface 101 Approved 

VO03 Future UV 21 Approved 

VO04 Disabled Access 278 Approved  

VO05 Aggressive Water Response 79 Approved 

VO06 NSC02 – removal of Gyprock 5 Approved 

VO07 Transformer supplied by 
principle 

- 244 Approved 

VO09 Chemical Dosing – Alum 
Storage 

81 Approved 

VO10 Switchboards additional spare 
capacity 

8 Approved 

VO11 Lamella plate capacity 45 Approved 

VO12 Sewer pump station 5 Approved 

VO13 Manual Penstocks on Clarifier 
Inlet 

9 Approved 

VO14 Increased bearing capacity in 
the filters 

31 Approved 

VO15 Waste in excavation 
NSC04 & NSC06 

10 Approved 

VO16 Asbestos in Levee 26 Approved 

VO17 Warehouse Facility - 18 Approved 

VO18 Filter Gallery Trenches 41 Approved 

VO19 Additional 25mm cover to Slab 8 Approved 

VO20 Raw Water Intake 105 
260 

20A Approved 
20B Approved 

VO21 Material Compatibility Changes - 17  Approved 

VO23 Pits under existing centrifuge 
building - NSC10 

8 Approved 

VO24 Clear Water Pumps Mechanical 
Seal 

1.5 Approved 

VO25 Bomen Line 80 Approved  

VO26 NSC11 Material Excavated 
under UGL Carpark 

27 Approved 

VO27 NSC12 Asbestos at Wash Water 
Holding Tank 

3 Approved 

VO29 Filter Water Overflow Changes -80 Approved 

VO30 Site Road Realignment 17 Approved 

VO31 Roof Access Ladder to 
Centrifuge Building 

14 Approved 

VO33 Flowmeter Modbus 
Communications 

22 Approved 

VO34 Caustic Building Lighting 
Changes 

3 Approved 

VO36 Sludge Thickener Infill Slab 90 Approved 

VO40 Street Light Fittings   9 Approved 



Monthly Report for August 2018  

 

7 

VO43 S&I 4.8 to 9.6 Garnet Filter 
Media 

86 Approved 

VO44 Lamella Corrosion -300 Approved 

VO45 Concrete slab between filters 
and Lamella 

  1 Approved 

VO46 NSC16 Remove Concrete Slab 4 Approved 

VO49 Bore Water Pressure Line 
Changes 

9 Approved 

VO50 Filter Building Pop out Power 
Outlets 

2 Approved 

VO53 NSC17 Asbestos at A2 to A203   4 Approved 

VO56 Rework External Chemical 
Delivery Pipework 

15 Approved 

V061 Raw Water Piping HAZOP 
Changes 

4 Approved 

VO73 Road Subgrade Replacement        26 Approved 

VO140 Power Failure Alarm 
Modification 

5 Approved 

VO141 Raw Water Disassembly Frame 
Footings 

2 Approved 

VO142 Chemical Building Forklift 
Access Ramps 

12 Approved 

VO143 Conversion of Hi & Low Lift 
Pumps to Mechanical Seals  

64 Approved 

VO144 Supply & Install additional WAPs 8 Approved 

VO145 Surge Tank Footings 4 Approved 

VO146 Stage 2 Road Redesign 6 Approved 

 
There are number of unresolved commercial issues some of which may have to be resolved by senior 
management 
 

6.0 FINANCE  
 
The table below summarises the invoices and payment status. 
   

Claim Description Invoice no. Amount Claim/Invoice Status 

W195 Progress Claim 1 Invoice # 1 $    879,128.59 Paid 

W195 Progress Claim 2 Invoice # 2 $ 1,428,346.00 Paid 
W195 Progress Claim 3 Invoice # 3 $ 1,246,918.00 Paid 
W195 Progress Claim 4 Invoice # 4 $ 2,341,562.00  Paid 

W195 Progress Claim 5 Invoice # 5 $ 2,269,089.00  Paid 

W195 Progress Claim 6 Invoice #6 $ 1,652,403.00 Paid 

W195 Progress Claim 7 Invoice #7 $ 2,039,696.00 Paid 

W195 Progress Claim 8 Invoice #8 $ 1,764,615.00 Paid 

W195 Progress Claim 9 Invoice #9 $ 2,037,494.00 Paid 

W195 Progress Claim 10 Invoice #10 $ 2,540,706.00 Paid 

W195 Progress Claim 11 Invoice #11 $ 3,296,966.00 Paid 

W195 Progress Claim 12 Invoice #12 $1,309,013.00 Paid 

W195 Progress Claim 13 Invoice #13 $1,208,270.00 Paid 

W195 Progress Claim 14 Invoice #14 $  967,609.00 Paid 

W195 Progress Claim 15 Invoice #15 $  714,741.00 Paid 

W195 Progress Claim 16 Invoice #16 $  582,416.00 Paid 

W195 Progress Claim 17 Invoice #17 $  723,083.00 Paid 

W195 Progress Claim 18 Invoice #18 $  614,612.00 Paid 



Monthly Report for August 2018  

 

8 

W195 Progress Claim 19 Invoice #19 $  502,532.00 Paid 

W195 Progress Claim 20 Invoice #20 $  480,610.00 Paid 

W195 Progress Claim 21 Invoice #21 $ 327,361.10 Paid 

W195 Progress Claim 22 Invoice #22 $ 170,888.00 Paid 

W195 Progress Claim 23 Invoice #23 $ 304,322.00 Paid 

W195 Progress Claim 24 Invoice #24 $ 0.00 Paid 

W195 Progress Claim 25 Invoice #25 $ 0.00 Paid  

W195 Progress Claim 26 Invoice #26 $ 55,051.00 Paid 

W195 Progress Claim 27 Invoice #27 $ 303,036.00 Paid 

W195 Progress Claim 28 Invoice #28 $ 280,348.00 Paid 

W195 Progress Claim 29 Invoice #29 $ 341,270.00 Paid 

W195 Progress Claim 29A Invoice #29A $ 417,372.00 Paid  

W195 Progress Claim 30 Invoice #30 $ 252,965.00 Paid 

W195 Progress Claim 31 Invoice #31 $297,940.00 On hold/in dispute 

W195 Progress Claim 32 Invoice #32 $300,331.00 On hold/in dispute 

W195 Progress Claim 33 Invoice #33 $263,330.00 On hold/in dispute 

W195 Progress Claim 34 Invoice #34 $164,274.00 On hold/in dispute 

W195 Progress Claim 35 Invoice #35 $244,150.00 On hold/in dispute 

W195 Progress Claim 36 Invoice #36 $353,444.00 On hold/in dispute 

W195 Progress Claim 37 Invoice #37 $10,943.00 On hold/in dispute 

 
 

7.0 PROGRAMME 
 
A completion programme has been produced which details the remaining works and commissioning 
activities and would normally be included in App C. 
  
No new program this month, awaiting confirmation on start dates for demonstration, fluoride 
commissioning etc prior to updating the program 
 

 
Construction/Completion Summary 